
56-SERIES

Owner’s Manual and Parts Book
THIS MANUAL TO ACCOMPANY MACHINE

Part No: 56-MP-02 
Print Date: June 2019 

Stalk Shredder Puller 



  INTRODUCTION:
	 Thank you for purchasing your new KMC 5610 Stalk Shredder 
Puller.  It has been designed to reduce multiple trips through 
the field while shredding and pulling the stalks of cotton, 
corn, soybeans, and other vegetable plants such as onions and 
cabbage.  It also has the ability to incorporate the seed for a cover 
crop.  It pulls the root system of the plants to help control pests 
like Nematodes and Boll Weevils.  This is an excellent residue 
management tool!  The Stalk Shredder Puller operates sufficiently 
at speeds of 6-10 miles per hour.  Maintenance intervals have 
been minimized by using maintenance free pivot bushings, self-
adjusting pulling disks, and durable rotary bearings.  Spring 
loaded rear Rolling Crumblers assist at dislodging roots from the 
soil and enhances the incorporation of cover crop seed.  Rotaries 
are balanced with a high speed balancing machine to assure less 
vibration and prolong bearing live.  

	 The Management of Kelley Manufacturing Co. is committed to 
supporting you to obtain the maximum benefits of this product 
to reduce your costs in crop production.  We welcome your calls 
to assist you in learning to use the product.  If you have questions 
or need assistance, call us at 1-800-444-5449.  We will provide 
immediate assistance to any of your needs.  We are here to serve 
you!

KELLEY MANUFACTURING CO.



WARRANTY POLICY
	 KELLEY MANUFACTURING COMPANY (KMC) warrants that all goods sold to 
the original purchaser of any KMC product shall be free of any defects in material and 
workmanship if used under normal operating conditions. The warranty period begins 
on the date of purchase by the retail customer and ends twelve (12) months thereafter. 
KMC’s sole responsibility is to repair and/or replace the defective part(s) at no cost to 
the purchaser. This remedy is the SOLE AND EXCLUSIVE REMEDY of the purchaser. 

	 The purchaser must fill out and return the warranty registration form found in the 
front of the operator’s manual. Failure to return the warranty registration form within 30 
days shall result in the goods being sold “As Is”, and all warranties shall be excluded. 

	 This warranty shall not apply to those items that are by nature worn in normal 
service, including but not limited to belts, springs, teeth, chains, etc. Items such as 
tires, tubes, gearboxes, and all other items warranted by the original manufacturer are 
warranted only to the extent of their individual manufacturer warranty, as KMC is 
not warranting any of said items. All warranty claims must be made through a KMC 
licensed dealer, and a warranty form request must be submitted to KMC with 30 days of 
failure, or the warranty provision shall be unenforceable against KMC. 

	 No agent or person has authority to change or add to this warranty as written.

THE ABOVE IS THE ONLY WARRANTY MADE BY KMC AND IS MADE 
EXPLICITLY IN LIEU OF ALL OTHER WARRANTIES, EXPRESSED OR IMPLIED. 
KMC MAKES NO WARRANTY OF MERCHANTABILITY AS TO ANY GOODS 
MANUFACTURED BY KMC; FURTHERMORE, KMC DOES NOT WARRANT 
ANY SUCH GOODS AS SUITABLE FOR ANY PARTICULAR PURPOSE TO THE 
RETAIL CUSTOMER. THE SUITABILITY OF GOODS FOR ANY PURPOSE 
PARTICULAR TO THE CUSTOMER IS FOR THE CUSTOMER, IN HIS OR HER 
SOLE JUDGEMENT, TO DETERMINE. KMC MAKES NO FURTHER WARRANTIES 
WITH RESPECT TO ITS MANUFACTURED GOODS THAT WOULD NORMALLY 
BE DISCLOSED BY AN EXAMINATION. THIS IS THE FULL AND FINAL 
EXPRESSION OF ALL WARRANTY LIABILITY OF KMC. NO OTHER WARRANTY, 
EXPRESSED OR IMPLIED, SHALL BE ENFORCEABLE AGAINST KMC.

Kelley Manufacturing Co.
80 Vernon Drive, Tifton, GA. 31794

P.O. Box 1467, Tifton, GA. 31793



TABLE OF CONTENTS

TO THE PURCHASER ............................................................................................................................................................................... 1 
PRE-OPERATIONAL CHECKLIST ........................................................................................................................................................ 2 

SAFETY ............................................................................................................................................................................................................. 3 
SYMBOL INFORMATION ........................................................................................................................................................................ 3 
SAFETY DECALS ........................................................................................................................................................................................ 4 
CUSTOMER RESPONSIBILITY .............................................................................................................................................................. 5 
SAFETY PROCEDURES ........................................................................................................................................................................ 5-6 

CUSTOMER OPERATION .......................................................................................................................................................................... 7 
TRACTOR PREPARATION ...................................................................................................................................................................... 7 
FRONT END WEIGHTS ............................................................................................................................................................................ 7 
HORSE POWER REQUIREMENTS ....................................................................................................................................................... 7 
SWAY BLOCKS ............................................................................................................................................................................................ 7 
WHEEL SPACING....................................................................................................................................................................................... 7 
DRAWBAR POSITION .............................................................................................................................................................................. 7 

4-ROW 36” STALK SHREDDER PULLER  .......................................................................................................................................... 8 
4-ROW 38” STALK SHREDDER PULLER  .......................................................................................................................................... 9 
4-ROW 40” STALK SHREDDER PULLER  ....................................................................................................................................... 10 
6-ROW 36” STALK SHREDDER PULLER  ....................................................................................................................................... 11 
6-ROW 38” STALK SHREDDER PULLER  ....................................................................................................................................... 12 
6-ROW 40” STALK SHREDDER PULLER  ....................................................................................................................................... 13 
ADJUSTING ROW SPACING  ................................................................................................................................................................. 14 
DEALER UNPACKING & SETUP .......................................................................................................................................................... 15 
SPECIFICATIONS  ...................................................................................................................................................................................... 15 
HITCHING TO THE IMPLEMENT ....................................................................................................................................................... 16 

CAT IV NARROW QUICK COUPLER  .................................................................................................................................................16 
CAT III 3-POINT HITCH ........................................................................................................................................................................17 
CAT III QUICK COUPLER/NARROW QUICK COUPLER  ............................................................................................................17 

IN THE FIELD .............................................................................................................................................................................................. 18 
PREPARING FOR THE FIELD ..............................................................................................................................................................18 
DRIVELINE INSTALLATION................................................................................................................................................................18 

LEVELING & ADJUSTMENTS ............................................................................................................................................................... 18 
PARALLEL LINKAGE ..............................................................................................................................................................................18 
GAUGE WHEELS ......................................................................................................................................................................................18 
RIGID DISC STOP BOLT ........................................................................................................................................................................19 
DISCS ..................................................................................................................................................................................................... 19-20 

BALANCING PROCEDURES .................................................................................................................................................................. 20 
MAINTENANCE PROCEDURES ........................................................................................................................................................... 20 

LUBRICATION ..........................................................................................................................................................................................20 
SPECIAL CONSIDERATIONS ................................................................................................................................................................ 20 
 
STALK SHREDDER ............................................................................................................................................................................... 21-22 
GAUGE WHEEL ASSEMBLY .....................................................................................................................................................................23 
JACKSTAND ...................................................................................................................................................................................................23 
ROTOR ASSEMBLY .....................................................................................................................................................................................24 



TABLE OF CONTENTS CONTINUED

BLADE ASSEMBLY ......................................................................................................................................................................................25 
COUPLER ASSEMBLY .................................................................................................................................................................................25 
ROTOR ASSEMBLY RIGHT .......................................................................................................................................................................26 
BLADE ASSEMBLY ......................................................................................................................................................................................26 
DRIVELINE 1-3/4 ........................................................................................................................................................................................27 
GEARBOX ........................................................................................................................................................................................................28 
LIGHTING HARNESS ..................................................................................................................................................................................29 
LIGHT ASSEMBLY .......................................................................................................................................................................................29 
PARALLEL LINKAGE ..................................................................................................................................................................................30 
DISC PULLER ASSEMBLY .................................................................................................................................................................. 31-32 
DISC ASSEMBLY, HUB ...............................................................................................................................................................................33 
DISC ASSEMBLY, 28” PADDLE ...............................................................................................................................................................33 
CRUMBLER ARM  ........................................................................................................................................................................................34 
CRUMBLER ASSEMBLY .............................................................................................................................................................................35 



1

  TO THE PURCHASER:
The KMC Stalk Shredder Puller has been carefully designed and tested to provide 
years of dependable service. It has been manufactured to a high level of quality. This 
manual has been prepared to assist you during your use of this product. Please read 
all instructions within this manual thoroughly in order to operate and maintain the 
KMC Stalk Shredder Puller efficiently and properly. 

Some components of this machine are labeled left or right. The notations are 
determined by standing behind the implement and facing the direction of forward 
travel. After reading this Owner’s Manual, please keep it for each season for 
reference. 

To ensure procurement of the proper repair parts, please record your implement’s 
Serial Number and purchase date, as shown below.  

Model No.

Serial No. 

Purchase Date

 



2

NOTES:

PRE-OPERATIONAL CHECKLIST:

•	 All safety and operating procedures reviewed

•	 All hardware checked for tightness

•	 Field adjustment procedures reviewed

•	 Lubrication information reviewed

•	 Machine fully lubricated

•	 Hitch connection to implement information reviewed

•	 Warranty information reviewed



3

DANGER 

WARNING 

CAUTION 

! IMPORTANT 
! 

SAFETY  
Symbol Information: 
 

This safety alert symbol is used throughout this manual to identify safety 
messages. When seeing this symbol read the message that follows, as it will 
advise you of possible injury.  

 
 
 
 
 
 
 
 
 
 
   

This symbol indicates a hazardous situation that, if 
not avoided, could result in minor or moderate 
injury.  

This symbol indicates a hazardous situation that, if 
not avoided, could result in serious injury or death.  

 

This symbol indicates a hazardous situation that, if 
not avoided, will result in serious injury or death.  

 

This symbol is used for instruction on operating, 
adjusting, or servicing a machine.  

(Yellow) 

(Orange) 

(Red) 

(Green or Black) 

THINK SAFETY! REMEMBER 



4

PATENT
APPLIED FOR

The safety decals that follow are associated with the implement covered in this owner’s manual. They 
should be reviewed and associated with where they are applicable on the implement being covered. 

SAFETY DECALS

56-050-011

56-050-035
15-050-078

02-050-078

56-050-034



5

SAFETY PROCEDURES
Safety and performance are the primary objective of the designers of KMC equipment. Safety 
features have been incorporated into this machine where possible and warnings are given in 
other areas. For your safety, PLEASE read and observe the following safety procedures: 

1.	 All persons operating this implement should READ the Operator’s Manual.

2.	 Do not permit anyone to ride on the machine at any time. 

3.	 Before starting or operating the machine, perform a walk-around inspection and check 	
	 for any obvious defects, such as loose mounting bolts and/or damaged components. 		
	 Correct any deficiencies before starting. (The equipment must be properly maintained 	
	 and must be suitable to performing its task.)

4.	 Keep all persons a safe distance away from the rear and sides of the machines while it is 	
	 in operation.

5.	 Do not allow children to operate the Stalk Shredder Puller. Only experienced 		
	 tractor operators should operate the tractor when using the Stalk Shredder Puller.

    RETAIL CUSTOMERS’ RESPONSIBILITY UNDER THE KMC WARRANTY
The retail customer’s responsibilities are:

1.	 To read the Operator’s Manual and operate the Stalk Shredder Puller in accordance with 	
	 the instructions given in this manual.

2.	 To inspect the Stalk Shredder Puller daily, lubricate as specified, and repair or replace 	
	 parts as needed, especially when continued use would cause damage or excessive wear to 	
	 other parts. 

3.	 When warranty service is necessary, it is the customer’s responsibility to deliver the 		
	 machine to the KMC dealer from which it was purchased. Warranty repairs should be 	
	 submitted to the dealer within thirty (30) days of failure.  

4.	 Dealer travel to the machine or hauling the machine to his or her shop for the purpose of 	
	 performing warranty service is not allowed under KMC warranty; it is a cost to be paid 	
	 for by the retail customer. Any arrangement whereby the dealer agrees to absorb all or 	
	 part of this cost is strictly between the dealer and the retail customer. 	



6

SAFETY PROCEDURES (CONTINUED)
6.	 Drive safely during transport; excessive speed while turning or on rough ground could 		
	 cause damage to the Stalk Shredder Puller and/or cause the tractor to tip. (Maximum 		
	 speed of implement should never exceed 20 MPH on higher capacity highways and 		
	 should never exceed 10 MPH on lower capacity roads.)

7.	 Make sure hitch components are attached securely before operating or transporting.

8.	 Use flashing warning lights when on highways, except where prohibited by law. 

9.	 Apply parking brake and stop tractor engine before dismounting tractor. Allow 			 
	 mechanisms to stop completely before cleaning, working, or adjusting on machine. Even 		
	 when the tractor is stationary, you should make sure it is properly secured and made safe 		
	 by following the Safe Stop Procedure:

		  1. Handbrake/Footbrake on

		  2. Controls in Neutral/Park 

		  3. Engine off

		  4. Key out

10.	Keep hands, feet, and clothing away from moving parts. 

11.	Make sure everyone is clear of the machine before starting the tractor or operating 			 
machine. 

12.	Observe all safety decals located on the machine. Replace them if they become damaged.

HIGH VOLTAGE SAFETY ACT 

Georgia Law requires that anyone operating equipment within 10 feet of an overhead high 
voltage line of more than 750 volts, must contact the Utilities Protection Center (UPC) by 
telephone at least 72 hours before commencing the work. 

For more information, call (811), or Toll-Free (1-800-282-7411), or please visit http://
gadistrictupc.com.

Please contact your local power company in reference to their laws and regulations before 
operating near high voltage lines. 



7

CUSTOMER OPERATION

WARNING 

Before operating the implement, refer to the tractor’s Owner’s Manual for information 
concerning safe methods of operation, hydraulics, hitch adjustment, tire inflation, wheel 
adjustments, and tractor weights.  

TRACTOR PREPARATION: 

 
Please check the tractor’s brakes and warning lights in order to make sure they are in proper 
working order. Please check the tractor hydraulics oil reservoir and add oil if needed.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Use front-end weights as needed to provide effective steering control and front-end stability. See 
your tractor Owner’s Manual for recommendations on ballasting procedures.  

Front End Weights: 

 
 

The power requirement for this unit is 200HP (minimum), depending on the depth of 
penetration and ground conditions. Select a tractor with sufficient power to operate and lift this 
implement.  

Horse Power Requirements:  

 
 

Sway blocks should be used and adjusted to allow movement in operating position. This allows 
the pullers to automatically track on the rows. Your implement should be permitted to sway 
some while operating and should only be held rigid while transporting. Please refer to your 
tractor Owner’s Manual.  

Sway Blocks:  

 
 

Set tractor wheels so they are equally spaced from the center of the tractor. If using the tool to 
penetrate in fields for row crops, set tractor wheels so they are centered between the rows. 
Please see your tractor Owner’s Manual for correct tire inflation pressure.  

Wheel Spacing: 

 
 

Remove or move the drawbar to one side to prevent driveline damage.   
Drawbar Position:  

Transporting the implement will add significant weight to your 
tractor. Make sure the tractor is properly ballasted! DO NOT 

EXCEED THE TRACTOR’S LIFT CAPACITY OR BALLAST 
RECOMMENDATIONS! 



8

1
8

C L

5
4

3
6

4
-R

ow
 3

6
” 

St
al

k 
Sh

re
dd

er
 P

ul
le

r



9

3
8

1
9

C L

5
7

4
-R

ow
 3

8
” 

St
al

k 
Sh

re
dd

er
 P

ul
le

r



10

4
0

6
0

C L

2
0

4
-R

ow
 4

0
” 

St
al

k 
Sh

re
dd

er
 P

ul
le

r



11

6
-R

ow
 3

6
” 

St
al

k 
Sh

re
dd

er
 P

ul
le

r

72

90

54

C L

18



12

6
-R

ow
 3

8
” 

St
al

k 
Sh

re
dd

er
 P

ul
le

r

19

C L

57

95

76



13

6
-R

ow
 4

0
” 

St
al

k 
Sh

re
dd

er
 P

ul
le

r

80

10
0

60

C L

20



14

C L

36
" 

RO
W

 S
PA

CI
N

G

38
-4

0"
 R

O
W

 S
PA

CI
N

G

36
" 

RO
W

 S
PA

CI
N

G

38
" 

RO
W

 S
PA

CI
N

G

40
" 

RO
W

 S
PA

CI
N

G

36
" 

RO
W

 S
PA

CI
N

G
38

" 
RO

W
 S

PA
CI

N
G

40
" 

RO
W

 S
PA

CI
N

G

36
" 

RO
W

 S
PA

CI
N

G
38

" 
RO

W
 S

PA
CI

N
G

40
" 

RO
W

 S
PA

CI
N

G

D
IV

ER
TE

R
D

IV
ER

TE
R

D
IV

ER
TE

R

G
AU

G
E 

W
H

EE
L

 A
dj

us
ti

ng
 R

ow
 S

pa
ci

ng
 

N
O

TE
: 
D

IV
ER

TE
R

S 
AN

D
 G

U
AG

E 
W

H
EE

LS
 M

U
ST

 B
E 

M
O

VE
D

 T
O

 A
D

JU
ST

 
R

O
W

 S
P
AC

IN
G

C L

36
" 

RO
W

 S
PA

CI
N

G

38
"-

40
" 

RO
W

 S
PA

CI
N

G

36
" 

RO
W

 S
PA

CI
N

G
38

" 
RO

W
 S

PA
CI

N
G

40
" 

RO
W

 S
PA

CI
N

G

36
" 

RO
W

 S
PA

CI
N

G
38

" 
RO

W
 S

PA
CI

N
G

40
" 

RO
W

 S
PA

CI
N

G

D
IV

ER
TE

R
D

IV
ER

TE
R

R
O

W
 S

P
AC

IN
G

 F
O

R
 

6
-R

O
W

 I
M

P
LE

M
EN

T

R
O

W
 S

P
AC

IN
G

 F
O

R
 

4
-R

O
W

 I
M

P
LE

M
EN

T



15

Extra Hitch Bushings 
Stored Here

UNPACKING & SETUP
The KMC Stalk Puller is shipped with all crumbler arms rotated upward. The springs holding the 
arms in place will be constrained or taken off when shipping. Once the KMC Stalk Puller has been 
unstrapped and unloaded from the trailer, the crumbler arms must be rotated downward back to the 
original operating position. The springs can then be released of their restraints and placed back on the 
implement. 

      
Standard features include an over-running clutch on the driveline and depth controlling gauge wheels 
on the pullers to disturb less soil. Front gauge wheels are a standard feature which can be utilized for a 
consistent cutting height or when running on tough and uneven terrain. Heavy duty crumblers to help 
separate soil from the root ball and smooth/level the soil surface, spring loaded disc arms to maintain 
even pressure, and transport lights for safety are also included features. 

Weight: ~7,120 lbs. 
Height: ~45” 
Width: ~230”
 
Models:

•	 4R-36” Row Spacing
•	 4R-38” Row Spacing
•	 4R-40” Row Spacing
•	 6R-36” Row Spacing
•	 6R-38” Row Spacing
•	 6R-40” Row Spacing 

The Stalk Shredder Puller should be operated at speeds of 6 to 10 MPH for maximum efficiency. 

SPECIFICATIONS



16

HITCHING TO THE IMPLEMENT
    Warranty Note: 

Use of articulated four-wheel drive or track tractors with 3 point lift implements voids the warranty on the 
Stalk Shredder Puller main frame. Sudden turns or steering corrections made by these types of tractors, 
when the implement is in the ground, can exert extreme forces through the implement’s frame can cause 
unwarranted fatigue/failure. Driveline and gearbox are not warrantied if damaged by drawbar or by 
setting the unit down with driveline contacting the ground.
 

DO NOT STAND BETWEEN 
THE TRACTOR AND IMPLEMENT

 DURING HITCHING

4

3

1

2

Cat IV Narrow Quick Coupler
•	 Top link pin in top mast hole
•	 Narrow quick coupler rests against outer hitch plate 

 

 

Parts List 
ITEM DESCRIPTION PART NUMBER QTY 

1 PIN, CAT IV MAST 67-080-028 1 
2 KLIK PIN, 7/16 X 2 03-050-094 1 
3 PIN ASSY, CAT III HITCH 56-081-014 2 
4 SLEEVE, 2016 CAT IV LWR HITCH 67-024-184 2 

 



17

1

2

3

1

2

3

Cat III 3-Point Hitch
•	 Top link pin in top mast hole 
•	 Spacer towards inner hitch plate
•	 Lower links toward outer hitch plate

DANGER 
 

DO NOT STAND BETWEEN 
THE TRACTOR AND IMPLEMENT

 DURING HITCHING

Cat III Quick Coupler/Narrow Quick Coupler
•	 Top link pin in third from top mast hole
•	 Quick coupler rests against outer hitch plate
•	 Narrow quick coupler rests against inner hitch plate 

 

 

Parts List 
ITEM DESCRIPTION PART NUMBER QTY 

1 PIN, MAST 06-081-018 1 
2 KLIK PIN, 7/16 X 2 03-050-094 1 
3 PIN ASSY, CAT III HITCH 56-081-014 2 

 

 

 

Parts List 
ITEM DESCRIPTION PART NUMBER QTY 

1 PIN, MAST 06-081-018 1 
2 KLIK PIN, 7/16 X 2 03-050-094 1 
3 PIN ASSY, CAT III HITCH 56-081-014 2 

 

WARNING: DO NOT SUBSTITUTE NORMAL HITCH PIN CLIP. STALKS MAY 
UNLOCK OTHER HITCHES. USE THE BOLT AND LOCKNUT HITCH ONLY.



18



IN THE FIELD
The KMC Stalk Shredder Puller is an excellent nematode and crop residue management tool when used 
properly. It requires minimum daily maintenance, pulls various crop stalks, such as cotton, corn, and 
soybeans. It can also be used in other vegetable crops including onions and cabbage. This implement can 
also be used to incorporate cover crops. 

Preparing the Stalk Shredder Puller for the Field:
First, check the implement to make sure it is assembled correctly (see assembly directions for more 
details). Make sure all crumbler linkages, discs, and gauge wheels are secured once you have reached the 
field and are ready to begin operating. 

LEVELING & ADJUSTMENTS 
Parallel Linkage:
If the discs are not penetrating the 
ground, the down pressure may be 
adjusted by increasing the spring 
angle within the parallel linkage. 

INCREASE
PRESSURE

DECREASEPRESSURE

DEFAULT SETTING

FRONT  REARGauge Wheels:
To modify the depth even further, the 
gauge wheels can be adjusted for the 
desired height. The KMC Stalk Shredder 
Puller can be operated as shallow as 
needed. 

Driveline Installation: When installing the driveline, move the hitch through full range 
of motion to check for any driveline interference before running the KMC Stalk Shredder 
Puller. Please note that this driveline CANNOT be cut or altered. If there are any issues 
with the driveline being too long in length, please contact KMC. 



19

Discs:

 

WARNING 
 

   
   

   
   

   
Ce

nt
er

lin
e

Adjust bolt to center pinch 
point on centerline of bracket

Pinch Point

NOTE:
Visually inspect that disc pinch 
point is centered on bracket at 
the start of every year.

Rigid Disc Stop Bolt:
The factory setting for the Rigid Disc Stop 
Bolt is 3 9/16. As the discs wear over time, 
the bolt may need to be adjusted to keep the 
discs centered. 

Before changing a disc, the spring compression bolt will need to be removed. Failure to do so could 
result in serious injury or death. 



20

MAINTENANCE PROCEDURES
LUBRICATION: 
Annually: Use grease fitting on gauge wheel hubs to add grease.  
Weekly: Driveline crosses and rotor bearings need to be greased weekly.  
Daily: Driveline telescoping tube must be greased daily.  
Periodically: Gearbox oil should be checked periodically. 

  SPECIAL CONSIDERATIONS: 
•	 The machine should be lifted when making sharp turns.
•	 Do not reverse with the machine in ground. 
•	 After the first few hours of operation, check all bolts to make sure they are still tight. 

In extremely hard soils, it may be necessary to remove every other paddle to increase operating depth 
and improve pullery.

Discs Continued:

BALANCING PROCEDURES
KMC balances all rotor assemblies to meet or exceed factory standards before installation. If your KMC 
Stalk Shredder Puller begins to vibrate excessively, clean any dirt or debri off of the rotor assembly 
and check to make sure all weights are still intact. If the vibration continues, please contact your local 
balancing system specialists for re-balancing or replacement options for your KMC Stalk Shredder 
Puller.



21

6
-R

O
W

 (
3

6
”-

4
0

”)
 S

TA
LK

 S
H

R
ED

D
ER

40 39

41

26 27 28

46

30

3

7

17

17

6
52

16

1314

1514

8 18 19 20

10 16 16

50

9181920

21 23 24

42

51 51 51 51

11

12

12

5

43 22 23

49 48

47

22

23

2

36 37

1

4

25 24 23 22

29

30

31

32

183435
33

38

44

45

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-080-038FRAME, STALK SHREDDER1

656-080-043DIVERTER WELDMENT, STALK2

256-027-079PLATE, FLAIL END3

256-080-042SKID, SHREDDER4

156-054-002GEARBOX, SHREDDER5

156-055-001DRIVELINE, SHREDDER 1-3/46

233-027-342INSPECTION COVER-G.B.7

233-062-120LIGHT, SINGLE RED HOUSED8

233-062-121LIGHT, SINGLE AMBER HOUSED9

156-027-080COVER, FLAIL TOP10

256-081-014PIN ASSY, CAT III HITCH11

267-024-184SLEEVE, 2016 CAT IV LWR HITCH12

167-080-028PIN, CAT IV MAST13

203-050-094KLIK PIN, 7/16 X 214

106-081-018PIN, MAST15

333-050-479KNOB, 5/16-18 PLASTIC16

468-010110WING NUT, 5/16 NC PLT17

6848-090015CAPSCREW, 1/4 X 1 NC G5 PLT18

1666-010050LOCKWASHER, 1/4 PLT19

1668-010050HEXNUT, 1/4 PLT20

452-050040CARRIAGE BOLT, 3/8 X 1 1/4 NC G5 PLT21

1448-090100CAPSCREW, 3/8 X 1 GD522

1866-010150LOCKWASHER, 3/8 PLT23

668-010150HEXNUT, 3/8 PLT24

203-050-446CLAMP, 1/2" LOOP25

2452-050125CARRIAGE BOLT, 1/2 X 1 1/4 NC G5 PLT26

2466-010250LOCKWASHER, 1/2" REGULAR PLT27

2468-010250HEXNUT, 1/2 PLT28

848-090595CAPSCREW, 1/2 X 1 1/2 NC G5 PLT29

1672-010100LOCKNUT, 1/2 NC STOVER GD B PLT30

2256-050-023SKIRT, FRONT RUBBER31

456-050-024SKIRT, HITCH RUBBER32

456-023-035PROTECTOR, FLAP33

5264-050000WASHER, 1/4" FENDER34

5272-010020LOCKNUT, 1/4 STOVER GA PLT35

1252-050010CARRIAGE BOLT, 5/16 X 1 NC G5 PLT36

1278-0200495/16" WHIZ NUT37

256-025-011ANGLE, GEARBOX SUPPORT38

256-082-012GW ASSY, SHREDDER39

255-082-026ASSY, TIRE & RIM (9.5L-15)40

256-051-005BEARING, 2-3/16 SPHERICAL ROLLER41

256-027-070SHEET, LIGHT BRACKET FRONT42

256-027-090SEAL, GEARBOX SHAFT43

156-062-001HARNESS, SHREDDER LIGHT44

256-027-093SEAL, BEARING SHAFT45

848-090623CAPSCREW, 1/2 X 2 1/4 NC G5 PLT46

156-027-099COVER, GEARBOX FRONT47

866-010350LOCKWASHER, 3/4 PLT48

848-091273CAPSCREW, 3/4 X 1-1/2 G5 PLT49

256-023-032PLATE, REFLECTOR50

856-050-040PLUG, 3/4" ROUND PLASTIC51

156-027-132HANGER, DRIVELINE52

Parts List
QTYPART NUMBERDESCRIPTIONITEM

202-050-167DECAL, KMC WHITE 3-3/8 X 953
156-081-027CANISTER ASSY54
156-050-035DECAL, THROWN OBJECT55
456-050-034DECAL, ROTATING HAZARD56
103-050-018PLATE, SERIAL NO.57
156-081-025ROTOR ASSY, RIGHT58
156-081-020ROTOR ASSY, LEFT59
256-050-025DECAL, 5610 STALK SHREDDER PULLER60
156-050-011DECAL, DRIVELINE WARNING61
115-050-078DECAL, PATENT APPLICATION62
442-050-015DECAL, KMC (L.P.)63
102-050-078DECAL, SHIELD WARNING64
433-050-267STRIP, ORANGE FLUORESCENT65
433-050-266STRIP, RED REFLECTOR66
233-050-265STRIP, YELLOW REFLECTOR67



226
-R

O
W

 (
3

6
”-

4
0

”)
 S

TA
LK

 S
H

R
ED

D
ER

 C
O

N
TI

N
U

ED
Parts List

QTYPART NUMBERDESCRIPTIONITEM
156-080-038FRAME, STALK SHREDDER1

656-080-043DIVERTER WELDMENT, STALK2

256-027-079PLATE, FLAIL END3

256-080-042SKID, SHREDDER4

156-054-002GEARBOX, SHREDDER5

156-055-001DRIVELINE, SHREDDER 1-3/46

233-027-342INSPECTION COVER-G.B.7

233-062-120LIGHT, SINGLE RED HOUSED8

233-062-121LIGHT, SINGLE AMBER HOUSED9

156-027-080COVER, FLAIL TOP10

256-081-014PIN ASSY, CAT III HITCH11

267-024-184SLEEVE, 2016 CAT IV LWR HITCH12

167-080-028PIN, CAT IV MAST13

203-050-094KLIK PIN, 7/16 X 214

106-081-018PIN, MAST15

333-050-479KNOB, 5/16-18 PLASTIC16

468-010110WING NUT, 5/16 NC PLT17

6848-090015CAPSCREW, 1/4 X 1 NC G5 PLT18

1666-010050LOCKWASHER, 1/4 PLT19

1668-010050HEXNUT, 1/4 PLT20

452-050040CARRIAGE BOLT, 3/8 X 1 1/4 NC G5 PLT21

1448-090100CAPSCREW, 3/8 X 1 GD522

1866-010150LOCKWASHER, 3/8 PLT23

668-010150HEXNUT, 3/8 PLT24

203-050-446CLAMP, 1/2" LOOP25

2452-050125CARRIAGE BOLT, 1/2 X 1 1/4 NC G5 PLT26

2466-010250LOCKWASHER, 1/2" REGULAR PLT27

2468-010250HEXNUT, 1/2 PLT28

848-090595CAPSCREW, 1/2 X 1 1/2 NC G5 PLT29

1672-010100LOCKNUT, 1/2 NC STOVER GD B PLT30

2256-050-023SKIRT, FRONT RUBBER31

456-050-024SKIRT, HITCH RUBBER32

456-023-035PROTECTOR, FLAP33

5264-050000WASHER, 1/4" FENDER34

5272-010020LOCKNUT, 1/4 STOVER GA PLT35

1252-050010CARRIAGE BOLT, 5/16 X 1 NC G5 PLT36

1278-0200495/16" WHIZ NUT37

256-025-011ANGLE, GEARBOX SUPPORT38

256-082-012GW ASSY, SHREDDER39

255-082-026ASSY, TIRE & RIM (9.5L-15)40

256-051-005BEARING, 2-3/16 SPHERICAL ROLLER41

256-027-070SHEET, LIGHT BRACKET FRONT42

256-027-090SEAL, GEARBOX SHAFT43

156-062-001HARNESS, SHREDDER LIGHT44

256-027-093SEAL, BEARING SHAFT45

848-090623CAPSCREW, 1/2 X 2 1/4 NC G5 PLT46

156-027-099COVER, GEARBOX FRONT47

866-010350LOCKWASHER, 3/4 PLT48

848-091273CAPSCREW, 3/4 X 1-1/2 G5 PLT49

256-023-032PLATE, REFLECTOR50

856-050-040PLUG, 3/4" ROUND PLASTIC51

156-027-132HANGER, DRIVELINE52

Parts List
QTYPART NUMBERDESCRIPTIONITEM

202-050-167DECAL, KMC WHITE 3-3/8 X 953
156-081-027CANISTER ASSY54
156-050-035DECAL, THROWN OBJECT55
456-050-034DECAL, ROTATING HAZARD56
103-050-018PLATE, SERIAL NO.57
156-081-025ROTOR ASSY, RIGHT58
156-081-020ROTOR ASSY, LEFT59
256-050-025DECAL, 5610 STALK SHREDDER PULLER60
156-050-011DECAL, DRIVELINE WARNING61
115-050-078DECAL, PATENT APPLICATION62
442-050-015DECAL, KMC (L.P.)63
102-050-078DECAL, SHIELD WARNING64
433-050-267STRIP, ORANGE FLUORESCENT65
433-050-266STRIP, RED REFLECTOR66
233-050-265STRIP, YELLOW REFLECTOR67



23

4-ROW & 6-ROW (36”-40”) GAUGE WHEEL ASSEMBLY
56-082-008

1

9

23

34

2

5 6 7 8

10 11 12 13 14 15 16 17 18

22

192021

24

2

1

3

4567

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-080-049BRACKET, JACKSTAND1
104-080-230LEG, STRAIGHT JACKSTAND2
123-050-011PIN, 1/2 X 3 HITCH3
362-010250FLATWASHER, 5/8 STD PLT4
366-010300LOCKWASHER, 5/8 PLT5
368-010300HEXNUT, 5/8 PLT6
352-050338SCREW, 5/8 X 1 1/2 NC CARR GD 5 PLT7

4-ROW & 6-ROW (36”-40”) JACKSTAND
56-082-014 (Optional) 

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-080-032BRACKET, GW 4X41
156-023-009CAP, GW 4X42
248-090750CAPSCREW, 1/2 X 3 1/2 NC G5 PLT3
272-010100LOCKNUT, 1/2 NC STOVER GD B PLT4
262-010250FLATWASHER, 5/8 STD PLT5
266-010300LOCKWASHER, 5/8 PLT6
268-010300HEXNUT, 5/8 PLT7
248-091202CAPSCREW, 5/8 X 6 1/2 NC G5 PLT8
121-080-080ARM, GUAGE WHEEL9
102-058-017HUB, ASSY W/CUPS10
121-058-0066 3/4" SPINDLE W/ HOLE11
102-056-007SEAL12
202-051-015CONE, BEARING13
168-030101SLOTTED NUT, 1"-14 THIN PLN14
116-058-002DUST CAP15
176-010100COTTER PIN, 3/16 X 1-1/216
103-080-943BRACKET, HUBCAP17
502-058-004WHEEL BOLT, 1/2 X 20 UNF18
148-090050CAPSCREW, 5/16 X 2 1/2 G519
166-010100LOCKWASHER, 5/16 PLT20
168-010100HEXNUT, 5/16 PLT21
103-058-011WHEEL ASSY, 8 X 10 HEAVY TUBELESS22
123-050-011PIN, 1/2 X 3 HITCH23
156-027-091COVER, REAR GW24



24

 

 

 

B

7

4

5 6

3

2

4-ROW & 6-ROW (36”-40”) ROTOR ASSEMBLY

NOTE: BLADE ASSEMBLY 
TO BE ASSEMBLED WITH 
EQUAL WEIGHTED PAIR 

ON OPPOSITE SIDE. 
USE BLUE LOCTITE ON 
ITEM 5 THREADS. USE 

RED LOCTITE ON ITEM 3 
THREADS

REFER TO PAGE #26 FOR BLADES

56-081-020 56-081-025 56-081-029 56-081-030
6R LEFT ROTOR 6R RIGHT ROTOR 4R LEFT ROTOR 4R RIGHT ROTOR

2 TAPER BUSHING, SF QD 2 3/16 33-053-151 1 1 1 1
3 SHAFT, FLAIL ROTOR 56-026-011 1 1 1 1
4 COUPLER ASSY, ROTOR 56-081-009 1 1 1 1
5 CAPSCREW, 5/8 X 2 1/2 NC G5 PLT 48-090984 6 6 6 6
6 FLATWASHER, 5/8 STD PLT 62-010250 6 6 6 6
7 BLADE ASSY, SHREDDER PLN 56-081-021 52 52 34 34

ITEM DESCRIPTION PART NUMBER

Parts List



25

1/4 REF

PRESS IN WITH 1/2" 
SPACING UNDERNEATH

4-ROW & 6-ROW (36”-40”) BLADE ASSEMBLY
56-081-021

NOTE: BLADES NEED TO BE WEIGHED 
AND PAIRED WITH EQUAL WEIGHTS

4-ROW & 6-ROW (36”-40”) COUPLER ASSEMBLY
56-081-009

1

2

Parts List

QTYPART NUMBERDESCRIPTIONITEM

156-080-040COUPLER WELDMENT, ROTOR1
656-050-020BUSHING, ROTOR RUBBER2

4

3

2

3

5

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-024-028BUSHING, INNER BLADE2
256-024-029BUSHING, OUTER BLADE3
180-050000NUT, 5/8 NC FLNG TECHLOCK GRD G PLT4
152-050374CARRIAGE BOLT, 5/8 X 3-1/2 NC G5 PLT5

Parts List
QTYPART NUMBERDESCRIPTIONITEM

256-050-029WKNIFE, SHREDDER PLN WEIGHED10

256-050-029WKNIFE, SHREDDER PLN WEIGHED1



26

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-024-028BUSHING, INNER BLADE2
256-024-029BUSHING, OUTER BLADE3
180-050000NUT, 5/8 NC FLNG TECHLOCK GRD G PLT4
152-050374CARRIAGE BOLT, 5/8 X 3-1/2 NC G5 PLT5

Parts List
QTYPART NUMBERDESCRIPTIONITEM

256-050-029WKNIFE, SHREDDER PLN WEIGHED10

256-050-029WKNIFE, SHREDDER PLN WEIGHED1

1

3

2

4

HARD SURFACING

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-081-032BLADE SET, HARD SURFACED1
256-024-028BUSHING, INNER BLADE2
252-050374CARRIAGE BOLT, 5/8 X 3-1/2 NC G5 PLT3
280-050000NUT, 5/8 NC FLNG TECHLOCK GRD G PLT4

4-ROW & 6-ROW (36”-40”) BLADE ASSEMBLY
						      REPAIR PARTS

56-081-034

56-081-033

1

3

2

4

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-081-031BLADE SET, PLAIN1
256-024-028BUSHING, INNER BLADE2
252-050374CARRIAGE BOLT, 5/8 X 3-1/2 NC G5 PLT3
280-050000NUT, 5/8 NC FLNG TECHLOCK GRD G PLT4



27

4-ROW & 6-ROW (36”-40”) DRIVELINE 1-3/4
56-055-001

56-055-001 
 (DRIVELINE, SHREDDER 1-3/4) 

NOTE: DRIVELINE HAS INTERNAL GREASING 
TUBES AND CANNOT BE CUT OR ALTERED. 

PLEASE CONTACT KMC WITH ANY CONCERNS 
IN REFEREENCE TO THIS

 

 

PARTS LIST  
ITEM DESCRIPTION PART NUMBER 

1 YOKE, 1 3/4-20 SH 56-055-003 
2 CROSS, SH 56-055-005 
5 YOKE, OUTER TUBE SH 56-055-011 
8 PIN, SPRING ROLL 10X90 56-055-012 

12 TUBE, TRACTOR HALF 56-055-006 
16 PIN, SPRING ROLL 10X85 56-055-013 
17 YOKE, INNER TUBE SH 56-055-014 
18 TUBE, IMPLEMENT HALF 56-055-007 
21 YOKE, OVERRUNNING 1 3/4-20 56-055-004 
26 SUPPORT, SHIELD SUPPORT OUTER 56-055-015 
28 SCREW, 4.8X22 SELF TAP 56-055-016 
32 SUPPORT, SHIELD SUPPORT INNER 56-055-017 
40 CHAIN, SHIELD 56-055-018 
42 RING, SHIELD SH SFT 56-055-019 
48 LABEL, DANGER DRIVE TUBE 56-055-020 
49 LABEL, DANGER SHIELD TUBE 56-055-021 
50 BOOK, INSTRUCTION 56-055-022 
61 TAPER PIN 16X83XM14 56-055-023 
93 DRIVELINE, 1 3/4-20 TRACTOR HALF 56-055-008 
94 DRIVELINE, 1 3/4-20 IMPLEMENT HALF 56-055-009 
97 SHIELD KIT 56-055-010 

 

NOTE: 56-055-024 (COMPLETE DRIVELINE, 1 3/8-21) CAN BE USED WITH SMALLER 
TRACTORS



28

03-054-094

56-054-003

56-054-004

33-054-062

33-054-061

56-054-005

56-054-006

56-054-007

56-054-008

56-054-009

56-054-010

56-054-011

56-054-012

56-054-013

56-054-014

56-054-011

56-054-010

56-054-009

56-054-015

56-054-016

56-054-017

56-054-014

56-054-018

56-054-010

33-054-049

03-054-094

56-054-003

56-054-004

33-054-062

33-054-061

56-054-005

56-054-006

56-054-007

56-054-008

56-054-009

56-054-010

56-054-011

56-054-012

56-054-013

56-054-014

56-054-011

56-054-010

56-054-009

56-054-015

56-054-016

56-054-017

56-054-014

56-054-018

56-054-010

33-054-049

CUT VIEW

SIDE VIEW

PARTS LIST 
PART NUMBER DESCRIPTION 

56-054-003 2155 G’BOX Z-SHAFT 1 3/4”z20 
56-054-004 SHAFT X-Y 1-3/4”z20 2155 THROUGH 
56-054-005 SNAP RING 50 
56-054-006 SHIM KIT  
56-054-007 T. ROLLER BEARING 50x110x29.25  30310 
56-054-008 BEVEL GEAR SET r=0.65 S2150 
56-054-009 SHIM KIT  
56-054-010 OIL SEAL 50x90x10 
56-054-011 SNAP RING 90 
56-054-012 T. ROLLER BEARING 50x90x24.75  32210 
56-054-013 COVER 0/ 254 S2150 
56-054-014 T. ROLLER BEARING 50x90x21.75  30210 
56-054-015 CIRCLIP EXTERNAL 60x2.00 DIN471 
56-054-016 GEARBOX HOUSING 2155 
56-054-017 SHIM KIT 110 
56-054-018 SHIM KIT 
33-054-049 PLUG 3/8” BSPT (GAS) BREATHER W/ DIPSTICK 
33-054-061 SCREW 
33-054-062 WASHER 
03-054-094 PLUG 3/8” BSPT (GAS) SOCKET HEAD 

 

4-ROW & 6-ROW (36”-40”) GEARBOX
56-054-002



29

A

BC

17 TYP

82

RED WIRE TO CONNECT 
INTO YELLOW WIRE HERE

LABEL 'RIGHT' SIDE

LABEL 'LEFT' SIDE

RED WIRE TO CONNECT 
INTO GREEN WIRE HERE

116 TYP

26 TYP

7 WAY AG PLUG
1-WHITE (GROUND)

3-YELLOW (LEFT FLASH)
5-GREEN (RIGHT FLASH)

6-BROWN (TAIL) 
*MUST MEET SAE 279 AND 

SAE J560

VIEW C
 

WEATHER-PACK 2 POLE 
TOWER CONNECTOR

YELLOW - B
WHITE - A

VIEW  A
 

WEATHER-PACK 3 POLE 
TOWER CONNECTOR

A - WHITE
B - RED
C - BROWN 

VIEW  B
 

WEATHER-PACK 2 POLE 
TOWER CONNECTOR

A - WHITE
B - GREEN

LIGHTING HARNESS

33-062-121

33-062-120

4-ROW & 6-ROW (36”-40”) LIGHT ASSEMBLY
33-062-120 & 33-062-121

4-ROW (36”-40”) 56-062-002
6-ROW (36”-40”) 56-062-001



30

4
-R

O
W

 &
 6

-R
O

W
 (

3
6

”-
4

0
”)

 P
AR

AL
LE

L 
LI

N
K

AG
E

5
6

-0
8

2
-0

1
3

16

3/
32

 R
EF

3/
32

Pa
rts

 L
ist

Q
TY

PA
RT

 N
UM

BE
R

DE
SC

RI
PT

IO
N

IT
EM

1
56

-0
80

-0
47

LI
NK

AG
E 

AR
M

, S
HR

ED
DE

R 
UP

PE
R

1
1

56
-0

80
-0

46
LI

NK
AG

E 
AR

M
, S

HR
ED

DE
R 

LO
W

ER
2

1
56

-0
80

-0
82

BR
AC

KE
T,

 4
" 

RE
AR

 R
EA

CH
3

4
48

-0
90

10
0

CA
PS

CR
EW

, 3
/8

 X
 1

 G
D5

4
4

66
-0

10
15

0
LO

CK
W

AS
HE

R,
 3

/8
 P

LT
5

1
56

-0
27

-1
41

CL
AM

P 
PL

AT
E,

 4
" 

PA
RA

LI
NK

6
8

62
-0

20
17

5
FL

AT
W

AS
HE

R,
 1

-1
/8

 S
AE

 P
LT

D
7

2
66

-0
10

40
0

LO
CK

W
AS

HE
R,

 7
/8

 P
LT

8
2

68
-0

10
40

0
NU

T,
 7

/8
 N

C 
HE

X 
PL

T
9

2
23

-0
50

-0
06

SP
RI

NG
, 2

 X
 1

0 
9/

16
 E

XT
10

1
72

-0
20

05
0

LO
CK

NU
T,

 5
/8

 N
C 

ST
O

VE
R 

GD
 C

 P
LT

11
1

48
-0

91
06

0
CA

PS
CR

EW
, 5

/8
 X

 4
 G

5 
PL

T
12

1
67

-0
50

-0
10

PI
N,

 Ø
5/

8 
X 

3"
 U

SA
BL

E
13

1
04

-0
50

-0
15

KL
IK

 P
IN

, 3
/1

6 
X 

1-
1/

4
14

1
56

-0
80

-0
45

M
O

UN
T,

 P
AR

AL
LE

L 
LI

NK
S

15
4

56
-0

50
-0

13
BU

SH
IN

G,
 1

.1
25

 X
 2

.2
5

16
4

56
-0

80
-0

69
PI

N 
W

EL
DT

, 1
 1

/8
 H

D
17

6
17

-0
50

-0
03

FL
AT

W
AS

HE
R,

 1
/2

" 
HA

RD
EN

ED
18

6
72

-0
10

10
0

LO
CK

NU
T,

 1
/2

 N
C 

ST
O

VE
R 

GD
 B

 P
LT

19
6

52
-0

50
15

0
CA

RR
IA

GE
 B

OL
T,

 1
/2

 X
 1

 3
/4

 N
C 

G5
 P

LT
20

2
48

-1
00

32
0

CA
PS

CR
EW

, 7
/8

 X
 7

 N
C 

G5
 P

LT
21

2
62

-0
10

35
0

FL
AT

W
AS

HE
R,

 7
/8

 S
TD

 P
LT

22



31

 

16

13

17

10

3

3

14
14

15

22

7

17

13

23
25

24

17
13

6

5

26 21

12

11

27

4
-R

O
W

 &
 6

-R
O

W
 (

3
6

”-
4

0
”)

 D
IS

C
 P

U
LL

ER
 A

SS
EM

B
LY

5
6

-0
8

2
-0

0
5

 (
R

IG
H

T)
5

6
-0

8
2

-0
0

4
 (

LE
FT

)

N
O

TE
: 
P
LE

AS
E 

R
EF

ER
 

TO
 W

AR
N
IN

G
 O

N
 P

AG
E 

1
9

 B
EF

O
R

E 
R

EM
O

VI
N
G

 
R

IG
ID

 S
TO

P
 B

O
LT

 W
H

EN
 

R
EP

LA
C
IN

G
 D

IS
C
S



32

DISC PULLER ASSEMBLY CONTINUED

BOTTOM OF DISCS
VIEW

33

1414

19

18

INSIDE BRACKET VIEW

1

9

8 4

Parts List

QTYPART NUMBERDESCRIPTIONITEM

156-080-024BRACKET, DISC PULLER LEFT1
256-081-003DISC ASSY, HUB 3
156-023-034PAD, PLASTIC WEAR 20194
266-010150LOCKWASHER, 3/8 PLT5
248-090100CAPSCREW, 3/8 X 1 GD56
466-010350LOCKWASHER, 3/4 PLT7
260-0304103/8X1-1/2 NC SOC HD CNTRSNK C/S GD 5 PLT8
278-0203003/8" WHIZ NUT9
117-050-025SPRING, 2 1/2 X 9 1/2 COMPRESSION10
256-080-028PIN WELDT, DISC ARM11
172-010100LOCKNUT, 1/2 NC STOVER GD B PLT12
270-010255JAMNUT, 1" NC PLT13
256-080-026ARM, PULLER14
456-050-013BUSHING, 1.125 X 2.2515
156-026-004LOCATOR, SPRING CAP16
248-200355TAP BOLT, 1-8 X 5 G8 PLT17
266-010400LOCKWASHER, 7/8 PLT18
256-050-017HEXNUT, M22X1.5 PLT19
148-090850CAPSCREW, 1/2 X 4 NC G5 PLT21
468-010350HEXNUT, 3/4 PLT22
268-027-007CLAMP PLATE, 4" PARALINK23
448-100070CAPSCREW, 3/4 X 7 NC G5 PLT24
862-010300FLATWASHER, 3/4 STD PLT25
156-027-088STOP, REACH ARM DOWN26
156-026-017CAP, BOLT END27

NOTE: BRACKET, DISC PULLER 
RIGHT 56-080-025



33

1

2

4

3

4-ROW & 6-ROW (36”-40”) DISC ASSEMBLY, HUB
56-081-003

1

2

3 4

4-ROW & 6-ROW (36”-40”) DISC ASSEMBLY, 28” PADDLE
56-081-019

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-081-019DISC ASSY, 28" 4 BOLT PADDLE1
142-051-006AGRI HUB, 4 BOLT2
466-010250LOCKWASHER, 1/2" REGULAR PLT3
448-200018CAPSCREW, M12X1.25X25 10.9 PLT4

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-050-018DISC, 28IN 4BOLT1
1256-025-013PADDLE, DISC2
2448-090102CAPSCREW, 3/8 X 1 NC GD83
2472-010050LOCKNUT, 3/8 STOVER GB PLT4



34

9

81011

12 13

5

6 7

2 3 4

1

4-ROW & 6-ROW (36”-40”) CRUMBLER ARM
56-082-011

9

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-080-027ARM, CRUMBLER1
221-050-001U-BOLT, 5/8x2-11/16x3-1/2 NC G5 PLT2
466-010300LOCKWASHER, 5/8 PLT3
468-010300HEXNUT, 5/8 PLT4
167-050-011SPRING, Ø2.965 x 0.406 X 17" EXT.5
133-050-471PIN, Ø3/4 X 3 3/4" USABLE6
102-050-002KLIK PIN, 7/16 X 1-3/47
156-080-069PIN WELDT, 1 1/8 HD8
156-050-013BUSHING, 1.125 X 2.259
148-090150CAPSCREW, 3/8 X 1 1/4 NC G5 PLT10
172-010050LOCKNUT, 3/8 STOVER GB PLT11
167-050-013EYEBOLT, 5/8 X 5 3/812
172-020050LOCKNUT, 5/8 NC STOVER GD C PLT13



35

4-ROW & 6-ROW (36”-40”) CRUMBLER ASSEMBLY 70”
56-082-016

(9/16)

69 15/16 REF

10 11

98

76

2

3

4

5

10

11

9

Parts List
QTYPART NUMBERDESCRIPTIONITEM

156-080-080CRUMBLER WELDMENT, 70"1
256-027-101PLATE, CRUMBLER ARM2
242-051-006AGRI HUB, 4 BOLT3
266-010400LOCKWASHER, 7/8 PLT4
256-050-017HEXNUT, M22X1.5 PLT5
866-010250LOCKWASHER, 1/2" REGULAR PLT6
848-200018CAPSCREW, M12X1.25X25 10.9 PLT7
156-024-027TUBE, 70" CRUMBLER8
421-050-001U-BOLT, 5/8x2-11/16x3-1/2 NC G5 PLT9
868-010300HEXNUT, 5/8 PLT10
866-010300LOCKWASHER, 5/8 PLT11

8 9

10 11

69 15/16 REF

(9/16)

ASSEMBLE TUBE AND UBOLTS 
AFTER ARMS AND BEARINGS 





  

The following is a list of serial numbers issued to our implements at the beginning of 
each year. To determine when a unit was made, find the range in which the 
particular serial number falls. The implement would have been produced between 
January 1st to December 31st of that year. 

 

YEAR 
2017 
2018 
2019 

 

SERIAL NUMBERS 
89925-91270 
91271-92260 

92261- 



38

NOTES

                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      
                                                                                                                                                      



 

 

 

 

 

 

80 Vernon Drive, Tifton, GA. 31794 
P.O. Box 1467, Tifton, GA. 31793 

Telephone: (229) 382-9393 
Toll Free: 1-800-444-5449 

Fax: (229) 382-5259 
 

Email: info@kelleymfg.com 
EMPLOYEE OWNED AND OPERATED


